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HANDAN YIDAO METAL PRODUCTS CO.,LTD

Deyuan Building No.183 Lianfang East Road,Handan,Hebei China

Product:

Dimension:

High Strength Thread Barφ36 mm,Grade 930/1080Mpa+COUPLERφ36(65×200)

1PC

M36

Quantity:

Grade: ——

Material: PSB930

Other description: PO NO.:PO NO-020010L0

The information above  is provided by the client. Our laboratory is not responsible for its authenticity.

Receiving Date:

Test Date:

Specification & Conformance Requirement：

The technical requirement supplied by client.

Sample Description:
——Sample Source:

2020-05-11

2020-05-19

Intercepting sect,plain.

Supplied by client

Test Result: See next page

Zhejiang Guojian  Testing  Technology  Co.,Ltd.

No.211, Yanbei Road, Haiyan, Zhejiang, China TEL:0573-86161256  86161587  FAX: 0573-86180133  Official website:  http://www.chinazbj.com

Declaration: 1. This test report shall be invalid if without the laboratory testing seal or signatures of authorized signatory. 2.This test 
report shall be invalid if altered. 3. Our laboratory is only responsible for the original report. Copying, faxing, photocopying versions of 
the report is only for reference purpose. 4. This report is invalid if parted. 5. This test report shall not be reproduced except in full without 
the written approval of the laboratory. 6. This report is responsible for designated samples only. 7. Any objection of the test result should 
be declared timely. The tested samples will be kept for 45 days. 8. If tested samples are returned or expired, retest will no longer be 
offered. 9. The last digit of the report number is the version number, the original number is "0". The version number increased when this 
report revised, meanwhile the original report invalid, the changed information is identified in bold font.10.If the uncertainty is not given in 
this report, the decision rule is sim
ple acceptance.

扫码查真伪
Approved by：

微信客服
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Test Item Requirement ResultTest Method Conclusion

Tensile strength Rm/MPa ＞1080
1164, the
fracture occur
in the steel bar

GB/T 228.1-2010 Pass

Reviewed by：

202011968-Tensile strength-The graph
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